
STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water 
Pollution Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.  MO-0137901 
 
Owner:  Missouri Department of Natural Resources -  
Address:  Division of State Parks 
  P.O. Box 176 
  Jefferson City, MO  65102 
 
Continuing Authority:  Same as Above  
Address:  Same as Above  
 
Facility Name:  MDNR, Echo Bluff State Park WWTP 3 
Facility Address:  35244 Echo Bluff Drive 
  Eminence, MO  65466 
  
Legal Description:   NE ¼, NW ¼, Sec. 8, T 30N, R 4W, Shannon County 
[...]
quality established under Section 303 of the Clean Water Act, including State narrative criteria for water quality. 
  
40 CFR 122.41(M) - BYPASSES: 
The federal Clean Water Act (CWA), Section 402 prohibits wastewater dischargers from “bypassing” untreated or partially treated 
sewage (wastewater) beyond the headworks.  A bypass is defined as an intentional diversion of waste streams from any portion of a 
treatment facility, [40 CFR 122.41(m)(1)(i)]. Additionally, Missouri regulation 10 CSR 20-7.015(9)(G) states a bypass means the 
intentional diversion of waste streams from any portion of a treatment facility, except in the case of blending, to waters of the state.  
Only under exceptional and specified limitations do the federal regulations allow for a facility to bypass some or all of the flow from 
its treatment process.  Bypasses are prohibited by the CWA unless a permittee can meet all of the criteria listed in 40 CFR 
122.41(m)(4)(i)(A), (B), & (C).  Any bypasses from this facility are subject to the reporting required in 40 CFR 122.41(l)(6) and per 
Missouri’s Standard Conditions I, Section B, part 2.b.  Additionally, Anticipated Bypasses include bypasses from peak flow basins or 
similar devices designed for peak wet weather flows. 
 

 - This facility does not anticipate bypassing. 
 
 
  



MDNR, Echo Bluff State Park WWTP 3 
MO-0137901, Shannon County 
Fact Sheet Page #6 
 

 

Part VI – Cost Analysis for Compliance  
 
Pursuant to Section 644.145, RSMo., the Department is required to determine whether a permit or decision is affordable and makes a 
finding of affordability for certain permitting and enforcement decisions.  This requirement applies to discharges from combined or 
separate sanitary sewer systems or publically-owned treatment works.   
 

 - The Department is required to determine “findings of affordability” because the permit applies to a combined or separate sanitary 
sewer system for a publically-owned treatment works. 
 
Cost Analysis for Compliance - The Department has made a reasonable search for empirical data indicating the permit is affordable.  
The search consisted of a review of Department records that might contain economic data on the community, a review of information 
provided by the applicant as part of the application, and public comments received in response to public notices of this draft permit.  If 
the empirical cost data was used by the permit writer, this data may consist of median household income, any other ongoing projects 
that the Department has knowledge, and other demographic financial information that the community provided as contemplated by 
Section 644. 145.3. See Appendix –Cost Analysis for Compliance. 
 
 
Part VII – Administrative Requirements 
 
On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative 
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and 
special conditions contained herein and within the operating permit.  The proposed determinations are tentative pending public 
comment. 
 
PERMIT SYNCHRONIZATION: 
The Department of Natural Resources is currently undergoing a synchronization process for operating permits.  Permits are normally 
issued on a five-year term, but to achieve synchronization many permits will need to be issued for less than the full five years allowed 
by regulation.  The intent is that all permits within a watershed will move through the Watershed Based Management (WBM) cycle 
together will all expire in the same fiscal year.  This will allow further streamlining by placing multiple permits within a smaller 
geographic area on public notice simultaneously, thereby reducing repeated administrative efforts.  This will also allow the 
Department to explore a watershed based permitting effort at some point in the future.  Renewal applications must continue to be 
submitted within 180 days of expiration, however, in instances where effluent data from the previous renewal is less than four years 
old, that data may be re-submitted to meet the requirements of the renewal application.  If the permit provides a schedule of 
compliance for meeting new water quality based effluent limits beyond the expiration date of the permit, the time remaining in the 
schedule of compliance will be allotted in the renewed permit.  
 
PUBLIC NOTICE: 
The Department shall give public notice that a draft permit has been prepared and its issuance is pending.  Additionally, public notice 
will be issued if a public hearing is to be held because of a significant degree of interest in and water quality concerns related to a draft 
permit.  No public notice is required when a request for a permit modification or termination is denied; however, the requester and 
permittee must be notified of the denial in writing.  The Department must issue public notice of a pending operating permit or of a 
new or reissued statewide general permit.  The public comment period is the length of time not less than 30 days following the date of 
the public notice which interested persons may submit written comments about the proposed permit.  For persons wanting to submit 
comments regarding this proposed operating permit, then please refer to the Public Notice page located at the front of this draft 
operating permit.  The Public Notice page gives direction on how and where to submit appropriate comments.  
 

 - The Public Notice period for this operating permit was from January 16, 2015 to February 16, 2015.  No responses received.   
 
 
DATE OF FACT SHEET:  JANUARY 7, 2015 
 
COMPLETED BY: 
 
JOE BLUME, E.I., ENVIRONMENTAL ENGINEER 
MISSOURI DEPARTMENT OF NATURAL RESOURCES 
WATER PROTECTION PROGRAM 
FINANCIAL ASSISTANCE CENTER 
(573) 751-5937 
conrad.blume@dnr.mo.gov  



MDNR, Echo Bluff State Park WWTP 3 
MO-0137901, Shannon County 
Fact Sheet Page #7 
 

 

Appendices  
 
APPENDIX - CLASSIFICATION WORKSHEET:  

ITEM POINTS POSSIBLE 
POINTS 

ASSIGNED 

Maximum Population Equivalent (P.E.) served (Max 10 pts.) 1 pt./10,000 PE or major fraction 
thereof. 

0 

Maximum: 10 pt Design Flow (avg. day) or peak month; use greater 
(Max 10 pts.) 

1 pt. / MGD or major fraction 
thereof. 

0 

EFFLUENT DISCHARGE RECEIVING WATER SENSITIVITY: 

Missouri or Mississippi River 0  

All other stream discharges except to losing streams and stream 
reaches supporting whole body contact 

1  

Discharge to lake or reservoir outside of designated whole body 
contact recreational area 

2  

Discharge to losing stream, or stream, lake or reservoir area 
supporting whole body contact recreation 

3  

PRELIMINARY TREATMENT - Headworks 

Screening and/or comminution 3  

Grit removal 3  

Plant pumping of main flow (lift station at the headworks) 3  

PRIMARY TREATMENT 

Primary clarifiers 5  

Combined sedimentation/digestion 5  

Chemical addition (except chlorine, enzymes) 4  

REQUIRED LABORATORY CONTROL – performed by plant personnel (highest level only) 

Push – button or visual methods for simple test such as pH, 
Settleable solids 

3  

Additional procedures such as DO, COD, BOD, titrations, solids, 
volatile content 

5  

More advanced determinations such as BOD seeding procedures, 
fecal coliform, nutrients, total oils, phenols, etc. 

7  

Highly sophisticated instrumentation, such as atomic absorption and 
gas chromatograph 

10  

ALTERNATIVE FATE OF EFFLUENT 

Direct reuse or recycle of effluent 6  

Land Disposal – low rate 3 3 

High rate 5  

Overland flow 4  

Total from page ONE (1) ---- 3 

 



MDNR, Echo Bluff State Park WWTP 3 
MO-0137901, Shannon County 
Fact Sheet Page #8 
 

 

 APPENDIX - CLASSIFICATION WORKSHEET (CONTINUED): 

ITEM POINTS POSSIBLE 
POINTS 

ASSIGNED 

VARIATION IN RAW WASTE (highest level only) (DMR exceedances and Design Flow exceedances) 

Variation do not exceed those normally or typically expected 0  

Recurring deviations or excessive variations of 100 to 200 percent in 
strength and/or flow 

2  

Recurring deviations or excessive variations of more than 200 
percent in strength and/or flow 

4  

Raw wastes subject to toxic waste discharge 6  

SECONDARY TREATMENT 

Trickling filter and other fixed film media 10 10 

Activated sludge with secondary clarifiers (including extended 
aeration and oxidation ditches) 

15  

Stabilization ponds without aeration 5  

Aerated lagoon 8  

Advanced Waste Treatment Polishing Pond 2  

Chemical/physical – without secondary  15  

Chemical/physical – following secondary 10 10 

Biological or chemical/biological 12  

Carbon regeneration 4  

DISINFECTION 

Chlorination or comparable 5  

Dechlorination 2  

On-site generation of disinfectant (except UV light) 5  

UV light 4  

SOLIDS HANDLING - SLUDGE 

Solids Handling Thickening 5  

Anaerobic digestion 10  

Aerobic digestion 6  

Evaporative sludge drying 2  

Mechanical dewatering 8  

Solids reduction (incineration, wet oxidation) 12  

Land application 6  

Total from page TWO (2) ---- 20 

Total from page ONE (1) --- 3 

Grand Total --- 23 

 
 

 - A: 71 points and greater 
 - B: 51 points – 70 points 
 - C: 26 points – 50 points 
 - D: 0 points – 25 points 

 
 
 
 
 



MDNR, Echo Bluff State Park WWTP 3 
MO-0137901, Shannon County 
Fact Sheet Page #9 
 

 

 
APPENDIX – AFFORDABILITY ANALYSIS: 
 

Missouri Department of Natural Resources 
Water Protection Program 

Affordability Determination and Finding 
(In accordance with RSMo 644.145) 

 
Missouri Department of Natural Resources’ Division of State Parks  

MDNR, Echo Bluff State Park WWTP 3, New Permit 
Missouri State Operating Permit # MO-0137901 

 
Section 644.145 RSMo requires the Department of Natural Resources to make a “finding of affordability” when “issuing permits 
under” or “enforcing provisions of” state or federal clean water laws “pertaining to any portion of a combined or separate sanitary 
sewer system or publicly-owned treatment works.” 
 
Description: 
The Department of Natural Resources’ Division of State Parks’ Echo Bluff State Park WWTP 3, is located in Shannon County, MO.  
Facility 3 serves the service building and caretaker’s residence located in the northwest corner of the property and the full service RV 
camping facilities and the walk-in camping facilities located along the north side of the property, all on the west side of Sinking Creek.  
Facility 3 will also service the group camping area located in the southwest corner of the property, also on the west side of Sinking 
Creek.  The treatment system consists of an onsite primary septic tank with septic tank effluent pumping, a recirculating sand filter, 
and a pressurized seepage disposal field.  Flow from the group camping area will be collected in pit privies that will be pumped out 
and trucked over to the treatment facility.  Facility 3 has a design average flow of 9,019 gpd.  The average flow includes disposal of 
the group camping pit privies. 
 
Total Connections: 
Permitted Features 
#001: 

126 total 
connections 

 
New Permit Requirements or Requirements Now Being Enforced: 
This is a new operating permit for a no-discharge wastewater treatment facility (WWTF); however, the State government has allotted 
funds for operation, maintenance, repair and potential replacement of infrastructure including the WWTF.  State agencies accomplish 
capital improvements through an appropriation process that does not affect individuals or their communities.  Due to the Division of 
State Parks having already acquired funding for purposes such as necessary improvements to the WWTF, the conditions of the 
operating permit have been determined to cause a low cost burden on the Division of State Parks.  In addition, the Financial 
Assistance Center, located within the Department of Natural Resources’ Water Protection Program, is providing a grant of up to 
$1,260,000 to help fund the construction of this WWTF and two others within Echo Bluff State Park. 
 
Range of Anticipated Costs Associated with Complying with Requirements: 
This is a new operating permit with new conditions.  Therefore, it is anticipated that the permittee should incur additional costs for this 
facility.   
 
(1) A community’s financial capability and ability to raise or secure necessary funding; 

This is a new operating permit with new conditions; therefore, there are new anticipated costs for the permittee to comply with 
this permit.  The budgetary process does not depend on a community’s financial capability to secure funding; rather existing 
Capital Improvement project funds delegated to the Agency are reallocated.  Therefore, as a State Agency, the procurement 
process does not require changes to rate structures, and no communities incur additional financial burden.   
 

(2) Affordability of pollution control options for the individuals or households of the community; 
This is a new operating permit with new conditions; therefore, there are new anticipated costs for the permittee to comply with 
this permit.  State agencies accomplish capital improvements through an appropriation process that does not affect individuals or 
their communities.  
 
 



MDNR, Echo Bluff State Park WWTP 3 
MO-0137901, Shannon County 
Fact Sheet Page #10 
 

 

 
(3) An evaluation of the overall costs and environmental benefits of the control technologies; 

This is a new operating permit with new conditions.  The proposed system is appropriate for the situation at hand.  Systems 
utilizing a septic tank, a recirculating sand filter, and low pressure pipe sub surface irrigation are cost-effective and provide 
protection to the environment through a no-discharge system. 
 

(4) An assessment of other community investments relating to environmental improvements; 
This is for a new facility and the operating permit will require operating conditions; therefore new financial burdens are 
anticipated.  State Agencies accomplish capital improvements through an appropriation process that does not affect individuals or 
their communities.   
 

(5) An assessment of factors set forth in the United States Environmental Protection Agency's guidance, including but not limited 
to the "Combined Sewer Overflow Guidance for Financial Capability Assessment and Schedule Development" that may ease 
the cost burdens of implementing wet weather control plans, including but not limited to small system considerations, the 
attainability of water quality standards, and the development of wet weather standards; and,  
This is for a new facility and the operating permit will require operating conditions; therefore new financial burdens are 
anticipated.  State Agencies accomplish capital improvements through an appropriation process that does not affect individuals or 
their communities.   

 
(6) An assessment of any other relevant local community economic condition.  

This is for a new facility and the operating permit will require operating conditions; therefore new financial burdens are 
anticipated.  State Agencies accomplish capital improvements through an appropriation process that does not affect individuals or 
their communities. 
 

(7) An assessment of any other relevant local community economic condition.  
The Division of State Parks did not report any other relevant local economic conditions.  
  

 
Conclusion and Finding 
 
As a result of reviewing the above affordability criteria, the Department hereby finds that the action described above will result in a 
low cost burden for the Division of State Parks, but no burden with regard to the community’s or State agency’s overall financial 
capability.  This is for a new facility and the operating permit will require operating conditions; therefore new financial burdens are 
anticipated.  State Agencies accomplish capital improvements through an appropriation process that does not affect individuals or their 
communities. 
 
 
 
 
 



STANDARD CONDITIONS FOR NPDES PERMITS 
ISSUED BY  

THE MISSOURI DEPARTMENT OF NATURAL RESOURCES 